



Queens Road Penkhull
Stoke-on-Trent ST4 7LQ
Tel: +44 (0) 1782 764444
Fax: +44 (0) 1782 412331
E-mail: info@ceram.com
http://www.ceram.com

PHYSICAL TESTING REPORT

Heritage Clay Tiles Ltd
Denton Wharf Business Park
Mark Lane
Gravesend
Kent
DA12 2QD

FAO: C Hope

REPORT OF TESTS ON: Clay Roof Tiles

Your Reference: Heritage

CERAM Reference: (09540)-2306

Date Reported 03-Mar-2009

Order Number: 09411

Date Logged 28-Jan-2009

Date(s) of Test(s): 27-Jan-2009 to 24-Feb-2009

Determination of Flexural Strength

BS EN 538: 1994: Clay Roofing Tiles for Discontinuous Laying

No.	Flexural Strength kN
1	1.98
2	1.81
3	1.73
4	1.60
5	1.51
6	1.77
7	1.78
8	1.33
9	1.69
10	1.75
Mean	1.70

Span: 180 mm

Does the sample comply with the BSEN1304: 2005 Clause 4.4.2? Complies

End of Test Report

S Hall
Authorised Signatory

